
 

Operating Instructions and Parts Manual 
10-inch Cabinet Saw 
Model PM1000 
 
 
 

 
 

 

 

 
 
 
 
Powermatic 
427 New Sanford Road 
LaVergne, Tennessee 37086 Part No. M-1791000 
Ph.: 800-274-6848 Revision A4  06/2015 
www.powermatic.com Copyright © 2015 Powermatic 

Tom Gauger
This .pdf document is bookmarked



 30

15.1.1  PM1000 Table and Cabinet Assembly – Exploded View 

 
   

32
31

31A(optional)

30

33

3435
36

24

27

28

29

23

25

26

37

38

38

39

40

42

43

45

45

43

46

46
28

48

28

48

49

50

52

47

53

54
56

55

54

51

51

57
58

5859

60

60

62

67

67

61

44

47

47

63

64

12

3

4

5

5

6

7

7

8 9

9 10

11

12

13
14

15

1617

18

19

20

21
22

41

41

38-1

65

34

35

66



 31

15.1.2  PM1000 Table and Cabinet Assembly – Parts List 

Index No Part No Description Size Qty 
1 ................ 1791789 .................... Miter Gauge Assembly (index #2 thru 22) ...............  ...................................... 1 
2 ................ PM2000-340.............. Handle .....................................................................  ...................................... 1 
3 ................ TS-0680031 .............. Flat Washer ............................................................. 5/16” .............................. 1 
4 ................ PM2000-342.............. Fence .......................................................................  ...................................... 1 
5 ................ TS-0050051 .............. Hex Cap Screw ........................................................ 1/4”-20 x 1”.................... 2 
6 ................ PM2000-323.............. Miter Gauge Body ....................................................  ...................................... 1 
7 ................ PM2000-333.............. Locking Handle ........................................................  ...................................... 2 
8 ................ PM2000-324.............. Pin............................................................................  ...................................... 1 
9 ................ PM2700-126.............. Socket Set Screw .................................................... M8-1.25P x 5................. 2 
10 .............. PM2000-325.............. Miter Bar ..................................................................  ...................................... 1 
11 .............. PM2000-326.............. Guide Washer ..........................................................  ...................................... 1 
12 .............. PM2000-327.............. Flat Head Machine Screw........................................ M6-1.0P x 9................... 1 
13 .............. TS-0810012 .............. Round Head Screw.................................................. #10-24 x 1/4” ................. 1 
14 .............. TS-1550031 .............. Flat Washer ............................................................. M5 ................................. 1 
15 .............. PM2000-335.............. Pointer .....................................................................  ...................................... 1 
16 .............. PM2700-133.............. Gear .........................................................................  ...................................... 1 
17 .............. PM2000-336.............. Spring ......................................................................  ...................................... 1 
18 .............. PM2000-330.............. Support Base ...........................................................  ...................................... 1 
19 .............. PM2000-337.............. Gear Shaft ...............................................................  ...................................... 1 
20 .............. TS-1521011 .............. Socket Set Screw .................................................... M4-0.7P x 4................... 1 
21 .............. PM2000-331.............. Knob  .......................................................................  ...................................... 1 
22 .............. PM2000-329.............. Hex Socket Cap Screw  ........................................... M5-0.8P x 8................... 2 
23 .............. PM1000-023.............. Base.........................................................................  ...................................... 1 
24 .............. PM1000-024.............. Cabinet ....................................................................  ...................................... 1 
25 .............. TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 6 
26 .............. TS-2228161 .............. Hex Cap Screw ........................................................ M8 x 16 ......................... 6 
27 .............. PM1000-027.............. Lower Panel .............................................................  ...................................... 1 
28 .............. TS-1550041 .............. Flat Washer ............................................................. M6 ................................. 8 
29 .............. TS-1482011 .............. Hex Cap Screw ........................................................ M6 x 10 ......................... 4 
30 .............. PM1000-030.............. Table ........................................................................  ...................................... 1 
31 .............. PM1000-031.............. Table Insert ..............................................................  ...................................... 1 
31A ............ 708097 ...................... Dado Insert (Optional) .............................................  ...................................... 1 
32 .............. TS-0267021 .............. Socket Set Screw .................................................... 1/4” x 1/2” ...................... 6 
33 .............. PM1000-033.............. Extension Wing ........................................................  ...................................... 2 
34 .............. TS-1550071 .............. Flat Washer ............................................................. M10 ............................. 10 
35 .............. TS-2361101 .............. Lock Washer ............................................................ M10 ............................. 10 
36 .............. TS-149105 ................ Hex Cap Screw ........................................................ M10 x 35 ....................... 6 
37 .............. PM2000-132.............. Dust Chute ...............................................................  ...................................... 1 
38 .............. PM1000-038.............. Button Head Socket Screw ...................................... M6 x 8 ........................... 4 
38-1 ........... TS-0720081 .............. Lock Washer ............................................................ 5/16 ............................... 4 
39 .............. PM1000-039.............. ON/OFF Magnetic Switch ........................................  ...................................... 1 
40 .............. PM1000-040.............. Switch Plate .............................................................  ...................................... 1 
41 .............. TS-2246101 .............. Socket Head Flat Screw .......................................... M6 x 10 ......................... 3 
42 .............. PM1000-042.............. Motor Cord (Switch to motor)................................... 14AWG x 3C ................. 1 
43 .............. PM1000-043.............. Power Cord .............................................................. 14AWG x 3C ................. 1 
44 .............. PM1000-044.............. Power Cord Sleeve ..................................................  ...................................... 1 
45 .............. PM1000-045.............. Cable Gland ............................................................. PG11 ............................. 3 
46 .............. PM1000-046.............. Hook ........................................................................  ...................................... 2 
47 .............. TS-2361061 .............. Lock Washer ............................................................ M6 ................................. 5 
48 .............. TS-1534052 .............. Pan Head Screw ...................................................... M6 x 16 ......................... 4 
49 .............. PM1000-049.............. Latch Post ................................................................  ...................................... 1 
50 .............. 1791002 .................... Motor Cover Assembly (includes #47,49-56)...........  ...................................... 1 
51 .............. PM1000-051.............. Hinge Pin .................................................................  ...................................... 2 
52 .............. TS-2246202 .............. Button Head Socket Screw ...................................... M6 x 20 ......................... 1 
53 .............. PM1000-053.............. Bracket.....................................................................  ...................................... 1 
54 .............. TS-1540041 .............. Hex Nut .................................................................... M6 ................................. 2 
55 .............. PM1000-055.............. Latch Clip .................................................................  ...................................... 1 
56 .............. TS-2246101 .............. Pan Head Screw ...................................................... M6 x 10 ......................... 1 
57 .............. PM1000-057.............. Scale Base...............................................................  ...................................... 1 
58 .............. TS-2246102 .............. Button Head Socket Screw ...................................... M6 x 10 ......................... 2 



 32

Index No. Part No. Description Size Qty 
59 .............. PM1000-059.............. Tilt Angle Scale ........................................................  ...................................... 1 
60 .............. TS-1533032 .............. Pan Head Screw ...................................................... M5 x 10 ......................... 2 
61 .............. PM2000-05................ Powermatic Logo .....................................................  ...................................... 1 
62 .............. LM000636 ................. Warning Label..........................................................  ...................................... 1 
63 .............. PM2700-441.............. Top Stripe ................................................................ 40”L ............................... 2 
64 .............. PM2700-440.............. Bottom (wide) Stripe ................................................ 40”L ............................... 2 
65 .............. PM2000-121.............. Dust Port ..................................................................  ...................................... 1 
66 .............. TS-1482011 .............. Hex Cap Screw ........................................................ M10 x 20 ....................... 4 
67 .............. TS-0254011 .............. Button Head Socket Screw ...................................... 1/4” x 3/8” ...................... 2 
 .................. PM2000-135.............. Push Stick (not shown) ............................................  ...................................... 1 

 
 
 
 
 
 

  



 33

15.2.1  PM1000 Motor and Trunnion Assembly – Exploded View 
 

 
 

   

101102

104

105

106
108

106

107

109

110

111

111

118

113

114

105

112

116

115

120

124

125

126

128

129

109

128

129

109

131

132

132

130

130

128

130

133

134

136

135

109

137

138

139

139

140

141

140

142143144

145

146

147
148

148

149

150

150

151

152

154

149

146 155

156

157

158
130
109

147

159

160

160
161

163
162

164

164

165

160

166

166 167

168

169

170

171

172

173
174 175

176

177

178
180

145

145

145
145

181

182

183

145

145

184

187

140

179

153

117

119

121
118

123

127

130

129

185

186

186

122

136

190188

191

189



 34

15.2.2  PM1000 Motor and Trunnion Assembly – Parts List 

Index No Part No Description Size Qty 
101 ............ PM1000-101.............. Arbor Nut .................................................................  ...................................... 1 
102 ............ PM1000-102.............. Arbor Collar..............................................................  ...................................... 1 
104 ............ PM1000-104.............. Arbor ........................................................................  ...................................... 1 
105 ............ PM1000-105.............. Key........................................................................... M5 x 25 ......................... 2 
106 ............ BB-6203ZZ ................ Ball Bearing ............................................................. 6203ZZ.......................... 2 
107 ............ TS-1524041 .............. Set Screw ................................................................ M8 x 15 ......................... 1 
108 ............ PM1000-108.............. Bearing Load Spacer ...............................................  ...................................... 1 
109 ............ TS-2311081 .............. Hex Nut .................................................................... M8 ............................... 10 
110 ............ PM1000-110.............. Arbor Pulley .............................................................  ...................................... 1 
111 ............ TS-1523021 .............. Set Screw ................................................................ M6 x 8 ........................... 4 
112 ............ TS-0640132 .............. Nylon Nut ................................................................. 5/8” ................................ 1 
113 ............ PM1000-113.............. Poly V-Belt ............................................................... PJ150 ............................ 1 
114 ............ PM1000-114.............. Arbor Bracket ...........................................................  ...................................... 1 
115 ............ PM1000-115.............. Motor................................................................. 1-3/4HP,1PH,115/230V ........ 1 
 .................. PM1000-115MF ........ Motor Fan (not shown).............................................  ...................................... 1 
 .................. PM1000-115MFC ...... Motor Fan Cover (not shown) ..................................  ...................................... 1 
 .................. PM1000-115CS......... Centrifugal Switch (not Shown) ...............................  ...................................... 1 
 .................. PM1000-115SCC ...... Starting Capacitor Cover (not shown)......................  ...................................... 1 
 .................. PM1000-115RCC ...... Running Capacitor Cover (not shown).....................  ...................................... 1 
 .................. PM1000-115SC......... Starting Capacitor (not shown) ................................ 300MFD, 125VAC ......... 1 
 .................. PM1000-115RC ........ Running Capacitor (not shown) ............................... 70uf, 250VAC................ 1 
 .................. PM1000-115JB ......... Junction Box (not shown) ........................................  ...................................... 1 
 .................. PM1000-115JBC ....... Junction Box Cover (not shown) ..............................  ...................................... 1 
 .................. PM1000-1115OL ....... Overload (not shown) ..............................................  ...................................... 1 
 .................. PM1000-115DC ........ Dust Cover (not shown) ...........................................  ...................................... 1 
116 ............ PM1000-116.............. Shaft ........................................................................  ...................................... 1 
117 ............ TS-2249202 .............. Button Head Socket Screw ...................................... M10 x 20 ....................... 1 
118 ............ TS-2361101 .............. Lock Washer ............................................................ M10 ............................... 2 
119 ............ PM1000-119.............. Brass Flat Washer ................................................... M24 ............................... 1 
120 ............ PM1000-120.............. Nylon Nut ................................................................. M22 ............................... 1 
121 ............ TS-1550071 .............. Flat Washer ............................................................. M10 ............................... 1 
122 ............ PM1000-122.............. Bracket.....................................................................  ...................................... 1 
123 ............ TS-1491021 .............. Hex Cap Screw ........................................................ M10 x 20 ....................... 1 
124 ............ PM1000-124.............. Center Trunnion .......................................................  ...................................... 1 
125 ............ PM1000-125.............. Pin............................................................................ M10 x 40 ....................... 2 
126 ............ PM1000-126.............. Rear Trunnion ..........................................................  ...................................... 1 
127 ............ PM1000-127.............. Motor Pulley .............................................................  ...................................... 1 
128 ............ TS-1504061 .............. Socket Head Cap Screw.......................................... M8 x 30 ......................... 8 
129 ............ TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 8 
130 ............ TS-2361081 .............. Lock Washer ............................................................ M8 ............................... 11 
131 ............ PM1000-131.............. Front Trunnion .........................................................  ...................................... 1 
132 ............ PM1000-132.............. Lock Pin ................................................................... 8 x 25 ............................ 3 
133 ............ PM1000-133.............. Front Trunnion Bracket ............................................  ...................................... 1 
134 ............ TS-1490151 .............. Hex Cap Screw ........................................................ M8 x 80 ......................... 1 
135 ............ PM1000-135.............. Bracket.....................................................................  ...................................... 1 
136 ............ TS-2361061 .............. Lock Washer ............................................................ M6 ................................. 3 
137 ............ TS-1482051 .............. Hex Cap Screw ........................................................ M6 x 25 ......................... 2 
138 ............ PM1000-138.............. Raising Shaft ...........................................................  ...................................... 1 
139 ............ PM1000-139.............. Pin............................................................................ 8 x 25 ............................ 2 
140 ............ PM1000-140.............. Fiber Washer ...........................................................  ...................................... 3 
141 ............ PM1000-141.............. Eccentric Bushing ....................................................  ...................................... 1 
142 ............ TS-2342161 .............. Hex Nut .................................................................... M16 ............................... 1 
143 ............ PM1000-143.............. Pointer Bracket ........................................................  ...................................... 1 
144 ............ PM1000-144.............. Pointer .....................................................................  ...................................... 1 
145 ............ TS-1534041 .............. Pan Head Screw ...................................................... M5 x 10 ......................... 8 
146 ............ TS-1523011 .............. Socket Set Screw .................................................... M6 x 6 ........................... 3 
147 ............ TS-0680042 .............. Flat Washer ............................................................. 3/8” ................................ 2 
148 ............ PM1000-148.............. Hand Wheel .............................................................  ...................................... 2 
149 ............ PM1000-149.............. Knob ........................................................................  ...................................... 2 
150 ............ PM1000-150.............. Handle .....................................................................  ...................................... 2 



 35

Index No. Part No. Description Size Qty 
151 ............ PM1000-151.............. Tilting Shaft ..............................................................  ...................................... 1 
152 ............ PM1000-152.............. Eccentric Bushing ....................................................  ...................................... 1 
153 ............ TS-2342141 .............. Hex Nut .................................................................... M14 ............................... 1 
154 ............ PM1000-154.............. Collar .......................................................................  ...................................... 2 
155 ............ PM1000-155.............. Fiber Washer ...........................................................  ...................................... 1 
156 ............ PM1000-156.............. Bracket.....................................................................  ...................................... 1 
157 ............ TS-2288202 .............. Pan Head Screw ...................................................... M8 x 20 ......................... 2 
158 ............ TS-1550061 .............. Flat Washer ............................................................. M8 ................................. 2 
159 ............ PM1000-159.............. Guide Plate ..............................................................  ...................................... 1 
160 ............ TS-1534052 .............. Pan Head Screw ...................................................... M6 x15 .......................... 4 
161 ............ PM1000-161.............. spacer ......................................................................  ...................................... 1 
162 ............ PM1000-162.............. Riving Knife Carrier Plate ........................................  ...................................... 1 
163 ............ PM1000-163.............. Plate.........................................................................  ...................................... 1 
164 ............ TS-1533042 .............. Pan Head Screw ...................................................... M5 x 12 ......................... 2 
165 ............ PM1000-165.............. Bracket.....................................................................  ...................................... 1 
166 ............ TS-1523031 .............. Socket Set Screw .................................................... M6 x 10 ......................... 2 
167 ............ PM1000-167.............. Spring ......................................................................  ...................................... 1 
168 ............ PM1000-168.............. Clamp Plate .............................................................  ...................................... 1 
169 ............ PM1000-169.............. Lock Handle .............................................................  ...................................... 1 
170 ............ TS-1541021 .............. Nylon Nut ................................................................. M6 ................................. 1 
 .................. JTAS10L-179A .......... Arbor Lock Insert Assembly (index #171 thru 175)..  ...................................... 1 
171 ............ JTAS10L-179-3 ......... Insert Bracket...........................................................  ...................................... 1 
172 ............ TS-1503051 .............. Socket Head Cap Screw.......................................... M6 x 20 ......................... 2 
173 ............ JTAS10L-179-2 ......... Spring ......................................................................  ...................................... 1 
174 ............ JTAS10L-179-1 ......... Locking Pin ..............................................................  ...................................... 1 
175 ............ TS-1521031 .............. Socket Set Screw .................................................... M4 x 8 ........................... 1 
176 ............ PM1000-176.............. Pilot Link Plate .........................................................  ...................................... 1 
177 ............ PM1000-177.............. Special Screw .......................................................... 1/4”-20UNC x 12 ........... 1 
178 ............ PM1000-178.............. Special Screw .......................................................... 3/8”-24UNF x 13 ........... 1 
179 ............ TS-0640071 .............. Nylon Nut ................................................................. 1/4” ................................ 1 
180 ............ PM1000-180.............. Dust Deflector ..........................................................  ...................................... 1 
181 ............ PM1000-181.............. Dust Port ..................................................................  ...................................... 1 
182 ............ PM1000-182.............. Hose Clamp .............................................................  ...................................... 1 
183 ............ PM1000-183.............. Hose ........................................................................  ...................................... 1 
184 ............ TS-2245102 .............. Socket Head Button Screw ...................................... M5 x 10 ......................... 1 
185 ............ PM1000-185.............. Bracket.....................................................................  ...................................... 1 
186 ............ TS-1490031 .............. Hex Cap Screw ........................................................ M8 x 20 ......................... 2 
187 ............ PM1000-187.............. Arbor Wrench...........................................................  ...................................... 1 
188 ............ PM1000-188.............. Socket Set Screw .................................................... M6 x 35 ......................... 1 
189 ............ TS-1482041 .............. Hex Cap Screw ........................................................ M6 x 20 ......................... 1 
190 ............ TS-1550041 .............. Flat Washer ............................................................. M6 ................................. 1 
191 ............ TS-1540041 .............. Hex Nut .................................................................... M6 ................................. 1 

 

 

 
   



 36

15.3.1  PM1000 Blade Guard Assembly – Exploded View 

 
 

1

3

2

4

5

5

6
7

8

9

10

11

11

12

13

13

14

15

15

16

17

16

16

16

18

17

20

19

19

19

19

21

23

22

24
7

25

26

17

17

27

1A

1B



 37

15.3.2  PM1000 Blade Guard Assembly – Parts List 

Index No Part No Description Size Qty 
1 ................ PM1000-301.............. Riving Knife..............................................................  ...................................... 1 
1A .............. PM1000-301A ........... Low Profile Riving Knife ........................................... 0.1” Thk ......................... 1 
1B .............. 1791793 .................... Low Profile Thin Kerf Riving Knife (Optional) .......... 0.079” Thk ..................... 1 
 .................. PM1000-BGA ............ Blade Guard Assembly (index #2 thru 20) ...............  ...................................... 1 
2 ................ PM1000-302.............. Blade Guard Body ...................................................  ...................................... 1 
3 ................ PM1000-303.............. Bushing (R) ..............................................................  ...................................... 1 
4 ................ PM1000-304.............. Bushing (L) ..............................................................  ...................................... 1 
5 ................ TS-2283102 .............. Pan Head Screw ...................................................... M3 X 10......................... 4 
6 ................ PM1000-306.............. Lock Pin ...................................................................  ...................................... 1 
7 ................ PM2000-321.............. Spring ......................................................................  ...................................... 2 
8 ................ PM2000-308.............. Front Shield .............................................................  ...................................... 1 
9 ................ PM2000-313.............. Roll Pin .................................................................... M5 x 25 ......................... 1 
10 .............. PM2000-310.............. Top Shield................................................................  ...................................... 1 
11 .............. TS-081B012 .............. Pan Head Screw ...................................................... M4 x 8 ........................... 2 
12 .............. PM2000-309.............. Bushing ....................................................................  ...................................... 1 
13 .............. PM1000-313.............. Roll Pin .................................................................... M5 x 8 ........................... 2 
14 .............. JTAS10L-304 ............ Blade Guard Side Shield .........................................  ...................................... 2 
15 .............. PM1000-315.............. Linking Plate ............................................................  ...................................... 4 
16 .............. TS-1514021 .............. Flat Head Socket Screw .......................................... M6 x 16 ......................... 8 
17 .............. TS-1550061 .............. Flat Washer ............................................................. M6 ................................. 8 
18 .............. TS-1521041 .............. Socket Set Screw .................................................... M4 x 10 ......................... 1 
19 .............. TS-1541021 .............. Nylon Insert Lock Nut .............................................. M6 ................................. 8 
20 .............. PM1000-320.............. Roll Pin .................................................................... M4 x 30 ......................... 1 
 .................. PM1000-AKPA .......... Anti-Kickback Pawl Assembly (index #7, 21 thru 27) ..................................... 1 
21 .............. PM2000-318.............. Pawl Base ................................................................  ...................................... 1 
22 .............. PM1000-322.............. Anti-Kickback Pawl (L) .............................................  ...................................... 1 
23 .............. PM1000-323.............. Anti-Kickback Pawl (R) ............................................  ...................................... 1 
24 .............. PM1000-324.............. Flange (R) ................................................................  ...................................... 1 
25 .............. PM2000-320.............. Lock Pin ...................................................................  ...................................... 1 
26 .............. PM1000-326.............. Flange (L) ................................................................  ...................................... 1 
27 .............. PM2000-322.............. E-Clip ....................................................................... E5.................................. 1 

 
   


	PM1000 Cabinet Saw
	1.0 Warranty and Service
	2.0 Table of contents
	3.0 Safety warnings
	4.0 About this manual
	5.0 Glossary
	6.0 Specifications
	7.0 Setup and assembly
	7.1 Shipping contents
	7.2 Tools required for assembly
	7.3 Unpacking and cleanup
	7.4 Installing handwheels and hooks
	7.5 Installing table extensions
	7.6 Leveling table extensions
	7.7 Rails and Fence
	7.8 Switch bracket
	7.9 Wood Extension Table
	7.10 Motor cover
	7.11 Table insert
	7.12 Installing and removing blade
	7.13 Riving knife
	7.14 Anti-kickback pawls
	7.15 Blade guard
	7.16 Dust chute

	8.0 Electrical connections
	8.1 Grounding instructions
	8.2 Voltage conversion
	8.3 Overload reset button
	8.4 Extension cords
	8.5 Magnetic switch and safety key

	9.0 Adjustments
	9.1 Tools required for adjustments
	9.2 Fence alignment
	9.3 Blade raising/tilt mechanism
	9.4 Miter gauge
	9.4.1 Setting miter angle
	9.4.2 Indent settings
	9.4.3 Extension plate
	9.4.4 Calibration

	9.5 Blade tilt stop adjustment
	9.5.1 Tilt stop 90°
	9.5.2 Tilt stop 45°

	9.6 Riving knife alignment
	9.6.1 Lateral alignment
	9.6.2 Blade proximity alignment

	9.7 Table to blade alignment
	9.8 Belt adjustment
	9.8.1 Belt tension
	9.8.2 Belt replacement

	9.9 Arbor/Arbor Bearing Removal

	10.0 Operations
	10.1 Kickback prevention
	10.2 Rip sawing
	10.3 Resawing
	10.4 Crosscutting
	10.5 Bevel and miter operations
	10.6 Dado cutting

	11.0 Safety devices
	12.0 Maintenance
	13.0 Optional accessories
	14.0 Troubleshooting the PM1000 Cabinet Saw
	15.0 Replacement Parts
	15.1.1 PM1000 Table and Cabinet Assembly – Exploded View
	15.1.2 PM1000 Table and Cabinet Assembly – Parts List
	15.2.1 PM1000 Motor and Trunnion Assembly – Exploded View
	15.2.2 PM1000 Motor and Trunnion Assembly – Parts List
	15.3.1 PM1000 Blade Guard Assembly – Exploded View
	15.3.2 PM1000 Blade Guard Assembly – Parts List

	16.0 Electrical Connections for PM1000



